

SHANGHAI JIAYUAN INDUSTRIAL CO.,LTD.
ROOM 259,BUILDING NO.5,NO.171 WUSIZHI ROAD,FENGXIAN DISTRICT,SHANGHAI 201422,CHINA

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : (A)woven fabric(Shower Curtain,150GSM)

Color : (A)Blue

Fiber Content : (A)Polyester

End Use : (A)Decoration

Manufacturer : Ofat Home

Proposed Care Instruction :



MACHINE WASH COLD(30°C/86°F)
ON PERMANENT PRESS CYCLE WITH LIKE COLORS
USE ONLY ONO-CHLORINE BLEACH WHEN NEEDED
TUMBLE DRY LOW
IRON ON LOW HEAT
DO NOT DRY-CLEAN

Sample Receiving Date : Aug 27, 2020

Testing Period : Aug 27, 2020 - Aug 31, 2020

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the sample(s) tested, for further details, please refer to the following page(s).

Test Performed : Selected test(s) as requested by applicant

Conclusion	A	Remark
Colour Fastness To Washing	See Results	
Dimensional Stability To Washing	See Results	
Water Repellency(Spray Test)	See Results	
Fibre Content	See Results	
Formaldehyde	See Results	

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. HangZhou Branch

Jack Zhang (Account Executive)



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Test Result

Colour Fastness To Washing

(EN ISO 105-C06:2010; Test No.:A2S, Machine wash at 40 °C with 4g/L ECE (B) and 1g/L Sodium Perborate with 10 Steel Balls)

	Unit	(A)	Requirement
-			
Change in Shade	-	4-5	-
Staining On Multi-fibre Stripe			-
Acetate	-	4	-
Cotton	-	4-5	-
Polyamide	-	4-5	-
Polyester	-	4-5	-
Acrylic	-	4-5	-
Wool	-	4-5	-
Cross Staining	-	5	-

Remark: Grey Scale Rating is based on the 5-step scale of 1 to 5, where 1 is worst and 5 is best.

Dimensional Stability To Washing

(EN ISO 3759:2011/EN ISO 5077:2008/EN ISO 6330:2012; Using horizontal axis, front-loading type machine; Procedure No.3N, Machine Wash At 30°C; with 2kg total dry mass (Type III (100% Polyester) Ballast+ Specimen), 'ECE(A)' detergent+ Sodium Perborate+ TAED, Tumble Dry Low, Less Than 60°C)

After 1 Wash

	Unit	(A)	Requirement
-			
Lengthwise	%	-0.4	-
Widthwise	%	-0.1	-

Remark: (+)Means Growth; (-)Means Shrinkage



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Water Repellency(Spray Test)

(EN ISO 4920:2012; Spray Test - Tested under controlled condition, water temperature: 20±2°C)

(A)

As Received	No. 1	No. 2	No. 3	Requirement
Rating(No Unit)	4-5	4-5	4-5	-

Remarks: Nomenclature for rating:

- 100 (ISO 5) No sticking or wetting of the specimen face
- 90 (ISO 4) Slight random sticking or wetting of the specimen face
- 80 (ISO 3) Wetting of the specimen face at spray points
- 70 (ISO 2) Partial wetting of the specimen face beyond the spray points
- 50 (ISO 1) Complete wetting of the entire specimen face beyond the spray points
- 0 (ISO 0) Complete wetting of entire face

Fibre Content

(Regulation (EU) 1007/2011 & ISO/TR 11827:2012)

	(A)	Requirement
Polyester (%)	100	-

Formaldehyde

Test Method : According to EN ISO 14184-1: 2011, analysis was performed by UV-Vis.

Test Item(s)	CAS NO.	A
Formaldehyde	50-00-0	ND

Notes :

Reporting Limit :16 mg/kg

ND = Not Detected (< RL)

The client's requirement: -

Remarks :

(1) 1 mg/kg = 0.0001%



Sample Photo



The statement of conformity in this test report is only based on measured values by the laboratory and does not take their uncertainties into consideration.

End of Report

